ASSEMBLY

INSTRUCTIONS




CHECK
BEFORE STARTING

|:| Are you missing anything? D Check out our Quick Tips!
Double-check all parts, hardware and We recommend reviewing the pre-assembly
accessories listed are all acccounted for, handouts. Even experts need a refresher now and
then!

|:| Should we send any replacements? D Prep Time!

Please review the assembly instructions and all

Are there any irreqularities or flaws in the : ; ;
diagrams prior to assembling.

parts? We can send replacements!

2/9



3/9



4/9



’ » Please keep instructions for

g’% future reference.

» Check the quantity and
irregularity of parts and
hardware before you start.

A

1 2 3 4

Table Top Table Leaf ( Left) Table Leaf ( Right) Leg (L/B),Leg(R/F)

1pc. 1pc. 1pc. 2pcs.
5 6 7 8
Leg (L/F),Leg(R/B)  Table Frame Connection board Stretcher
2pcs. 1pc. 2pcs. 2pcs.

9 10
Connecting Plank Support Bar
1pc. 2pcs.

5/9



A B C D

@ O > B

Bolt @5/16" x 2"  Lock Washer @5/16"  Flat Washer @5/16"x19mm  Allen Wrench 4mm
24pcs. 24pcs. 24pcs. 1pc.

ut”

Wood Screw #4 x 1-3/4"
4pcs.

6/9



ASSEMBLY INSTRUCTIONS

1

Part@x 2pcs
Part@x 2pcs

Partx 2pcs

HardWare @x 4pcs

4(R/F)
4(L/B)

2

Part@x 1pc
Partx 2pcs

HardWare@x 4pcs

HardWare X 4pcs

HardWare @ x 4pcs

7/9



ASSEMBLY INSTRUCTIONS

8 8
a a
N N
~— T
O
o 9
s =
22
T ®
I T

[)]
(8]
o
N
—
x
[
et
=
o
=
®
I

HardWare@x 8pcs
HardWarex 8pcs

HardWare@ x 8pcs

Part@x 1pc

7]
O
Q
N
©
=
©
o

[¢]
Q.
©
=
o]
o

3
4

8/9



ASSEMBLY INSTRUCTIONS




ASSEMBLY
INSTRUCTIONS

EASY————DIFFICULT




CHECK
BEFORE STARTING

|:| Are you missing anything? D Check out our Quick Tips!
Double-check all parts, hardware and We recommend reviewing the pre-assembly
accessories listed are all acccounted for, handouts. Even experts need a refresher now and
then!

|:| Should we send any replacements? D Prep Time!

Please review the assembly instructions and all

Are there any irreqularities or flaws in the : ; ;
diagrams prior to assembling.

parts? We can send replacements!

217



37



477



’ » Please keep instructions for

%, future reference.

» Check the quantity and
irregularity of parts and
hardware before you start.

A

d
Chair Back Seat Cushion Chair Leg

1pc x 2. 1pc x 2. 2pcs x 2.
A B C

(@ @@ — @@@

Bolt @1/4" x 1-1/2" Bolt @1/4" x 2-3/8" Bolt @1/4" x 3"
2pcs x 2. 4pcs x 2. 4pcs x 2.

E F

— U

Flat Washer @1/4"x19mm  Allen Wrench 4mm
10pcs x 2. 1pc x 2.

O

Lock Washer @1/4"
10pcs x 2.

5/7



ASSEMBLY INSTRUCTIONS

1

Part@x 1pc
Part@x 1pc

HardWare@x 2pcs
HardWare@ X 2pcs
HardWare@x 2pcs

2

HardWare@ X 4pcs
HardWare@ x 4pcs
HardWare@x 4pcs

6/7



ASSEMBLY INSTRUCTIONS

3

Part@x 2pcs

HardWarex 4pcs

HardWare@ x 4pcs 1
HardWare@x 4pcs

S~< -

77



	FM3429WH-T.pdf (p.1-9)
	FM3429WH-SC-2PK.pdf (p.10-16)

